

## Certificate of Test and Examination

Address: A-2708, Futai Plaza, No.18  
Hongkong Middle Road,  
Qingdao China.

Certificate number: RL19238  
Order Number: 4685  
Test Date: 7 December 2019

Customer: HES NZ LIMITED  
3 HEB PLACE TAKANINI  
AUCKLAND 2105  
NEW ZEALAND

Description: Wire Rope Core Stage Sling

Item NO	Size	Description	Quantity	No.	W.L.L.	M.B.F.
				Tested	(T)	KN
BSRS-0210	2TX1M	Wire Rope Core Stage Sling	50	1	2	98
BSRS-0220	2TX2M	Wire Rope Core Stage Sling	50	1	2	98
BSRS-023	2TX3M	Wire Rope Core Stage Sling	30	1	2	98

Samples from the above batches were tested to destruction and meet the minimum breaking load specified.

Authorized Signature

C. L. CHEN

Qingdao Riglift Industry & Trading Co., Ltd.